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ARTRBZESGERE,EE, WS, ERBEEEPHERRT (The following samples was/were submitted and
identified by/on behalf of the client as) :

b &A% (Sample Description) 1 4%#/R4% (DIE-CASTING (CONNECTING PARTS))
£ Bk (Style/Item No.) : D6 SERIES (DIE-CASTING)

Ytk B #1 (Sample Receiving Date)  :  2008/12/09

)X A7 M) (Testing Period) : 2008/12/09 TO 2008/12/18

A4 K (Test Results) : HART—HE (Please refer to next pages).

Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of
the Company.

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at
http://www.sgs.com/terms and conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is
advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd. No. 33 Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan / 33
t (886-2) 2299-3939 f (886-2) 2299-3237 WWW.tw.Sgs.com

I Member of the SGS Group



e

T t R rt #EAE(No.) : CE/2008/C2479 B #(Date) 2008/12/18 H # (Page) 2 of 6
est Repo
REDEARR S {00000 OO
SUPER SHENG ENTERPRISE CO., LTD.
G 3L 5 = A R A AT151 48658
NO. 6, LANE 151, MINSHENG ST., SANHSIA TOWN, TAIPEI HSIEN 23741, TAIWAN
B2 & K (Test Results)
i8] 2%, €42 (PART NAME) NO.1 4.8 @ 2B (SILVER-BLUE METAL)
MHAA Sl MR % ot | Geveto)
(Test Items) (Unit) (Method) (MDL) NO.1
4% / Cadmium (Cd) mg/kg |%F#IEC 62321/2nd CDV (111/95/CDV) 2 8
ik, ARBHEGTRRTHEHAZR
(ICP-AES) #i454%. / With
reference to IEC 62321/2nd CDV
(111/95/CDV). Determination of
Cadmium by ICP-AES.
4% / Lead (Pb) mg/kg |%F#IEC 62321/2nd CDV (111/95/CDV) 2 12
ik, ARBHEGTRRTEHAZR
(ICP-AES) #i4E4%. / With
reference to IEC 62321/2nd CDV
(111/95/CDV). Determination of
Lead by ICP-AES.
x/ Mercury (Hg) mg/kg éﬁﬁ?IEC 62321/2nd CDV (111/95/CDV) 2 n.d.
ik, ARBHEGTRRTHEHAZR
(ICP-AES) #i#|R4%. / With
reference to IEC 62321/2nd CDV
(111/95/CDV). Determination of
Mercury by ICP-AES.
<18 4% / Hexavalent Chromium mg/kg |%FIEC 62321/2nd CDV (111/95/CDV) 2 n.d.
Cr(VI) by alkaline extraction FiRMal, RAUV-VISKHA SIE446F.
/ With reference to IEC 62321/2nd
CDV (111/95/CDV). Determination of
Hexavalent Chromium samples by UV-
Vis Spectrometry.
D RFIFRER / Perfluorooctane mg/kg | %F#US EPA 3540C: 199677 7%, ¥Ai&4A 10 n.d.
sulfonates (PFOS) Ej’*ﬁﬁ?gfi*ﬁ/ﬂ'}i\ﬁ%lizﬁéﬁila\é /
PFOS — Acid With reference to US EPA 3540C:
PFOS — Metal Salt 1996 method for PFOS Content.
PFOS — Amide Analysis was performed by LC/MS.
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#3x (Note) :
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (ik#f‘-yfﬂ:.')
3. MDL = Method Detection Limit (75 48845 PRAE)

PFOS % # H . (Reference Information) : 3§54 2006/122/EC (Directive 2006/122/EC)
(1) ZWE AT EHAT G LRERAFHYE REE RS EEREFARKFA0.005%.

(May not be placed on the market or used as a substance or constituent of preparations in a

concentration equal to or higher than 0.005 % by mass.)

(2) ZWH AT EATH L F R R b AW s B Lo 83 A PFOSHE 5 B M L A fmgis L3t
PFOSE B RA FAIKRMN0.1%, BsESRATEWH, W RPFOSEREWHT T 2B FHA I KM g/’
(May not be placed on the market in semi-finished products or articles, or parts thereof, if the
concentration of PFOS is equal to or higher than 0.1 % by mass calculated with reference to the

mass of structurally or microstructurally distinct parts that contain PFOS or, for textiles or other

coated materials, i1f the amount of PFOS is equal to or higher than llug/m2 of the coated material.)
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1) RIBERTHAREZAMEMT BB EOER o (SMELA AT EMR ) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )
2) #RANE : A% / Name of the person who made measurement: Climbgreat Yang
3) @R & FA : 5k%E [ Name of the person in charge of measurement: Troy Chang

| W3k B HAES / Cutting - Preparation

v

R AE - EE / Sample Measurement

4% Pb » 43 Cd #* Hg &4 Cr**

A4 v \4
AR T Rl AR o5 09 AT o X 388 oY BR SEAT 7K 7 B HR B B R BR AR AL ARaeil g ez [ Add
1t (% T % P77 ) / Acid digestion by suitable Microwave digestion with appropriate amount of
acid depended on different sample HNOs/HCI/HF digestion reagent
material (as below table) ¢

v v
—| @& / Filtration l_ Atk E il E B AT
L2 3 [ Heat to

.y Y appropriate

v | A& | Residue | temperature to extract
| &% [ Solution | *

1) #IEaksk /

Alkali Fusion

2) BRIRME /

* HCI to dissolve

TR F A& [ ICP-AES

AL RaP R E
Cool, filter dlgestate
through filter

v

e N EFKEE [Add
diphenyl-carbazide for
color development

| B JE

s AE | Sample Material

4R, 4R, 48, 1148/

Steel, copper, aluminum, solder
w35 | Glass

4, %4, %8, ME /

Gold, platinum, palladium, ceramic
4% [ Silver

#Rg [ Plastic

shfuEs k4848 / Digestion Acid
Tk, ARG, BER, SRR, FHRAK /
Aqua regia, HNO3, HCI, HF, H>O,
7 8%, 5L 7B [ HNOs/HF
X sk /Aqua regia v
BT R ko
1'% RRLUp - R O A
540 nm #yBUE /
measure the

absorbance at 540 nm
by UV-VIS

7 #% /| HNOs

BB, AR, Ak, BER /
H2S04, H,O2, HNO3, HCI

MNAETER E TSR |

Any acid to total digestion

#1b / Others
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ERFR(E)ERFRARSM AALE/
Analytical flow chart of PFOA/PFOS content
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1) MR AEB : 2l%#% / Name of the person who made measurement: Carrie Liu
2) @A EEFEA M #I% [ Name of the person in charge of measurement: Shinjyh Chen

Hon Al R IE
Sample pretreatment

l

F AFREER
(%% 7 % US EPA 3540C) /
Sample extraction by Soxhlet extraction
(Reference method US EPA 3540C)

l

ERRHREIR
Concentrate/Dilute Extracted solution

A\ 4

AR AR & MR SRR ST TR/
Analysis was performed by LC/MS

A\ 4

#4% / Data
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*% LR (End of Report) **
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